
ADVANCES IN ENVIRONMENTAL BIOTECHNOLOGYAND ENGINEERING 2016

Strategy to identify the causes and to solve a sludge granulation
problem in methanogenic reactors: application to a full-scale
plant treating cheese wastewater

Hervé Macarie1,2 & Maricela Esquivel3 & Acela Laguna3 & Olivier Baron4
&

Rachid El Mamouni5 & Serge R. Guiot5 & Oscar Monroy3

Received: 3 March 2017 /Accepted: 24 July 2017
# Springer-Verlag GmbH Germany 2017

Abstract Granulation of biomass is at the basis of the op-
eration of the most successful anaerobic systems (UASB,
EGSB and IC reactors) applied worldwide for wastewater
treatment. Despite of decades of studies of the biomass
granulation process, it is still not fully understood and con-
trolled. BDegranulation/lack of granulation^ is a problem
that occurs sometimes in anaerobic systems resulting often in
heavy loss of biomass and poor treatment efficiencies or even
complete reactor failure. Such a problem occurred in Mexico
in two full-scale UASB reactors treating cheese wastewater. A
close follow-up of the plant was performed to try to identify
the factors responsible for the phenomenon. Basically, the list
of possible causes to a granulation problem that were investi-
gated can be classified amongst nutritional, i.e. related to
wastewater composition (e.g. deficiency or excess of macro-
nutrients or micronutrients, too high COD proportion due to
proteins or volatile fatty acids, high ammonium, sulphate or
fat concentrations), operational (excessive loading rate, sub-
or over-optimal water upflow velocity) and structural (poor

hydraulic design of the plant). Despite of an intensive search,
the causes of the granulation problems could not be identified.
The present case remains however an example of the strategy
that must be followed to identify these causes and could be
used as a guide for plant operators or consultants who are
confronted with a similar situation independently of the type
of wastewater. According to a large literature based on suc-
cessful experiments at lab scale, an attempt to artificially gran-
ulate the industrial reactor biomass through the dosage of a
cationic polymer was also tested but equally failed. Instead of
promoting granulation, the dosage caused a heavy sludge flo-
tation. This shows that the scaling of such a procedure from
lab to real scale cannot be advised right away unless its oper-
ability at such a scale can be demonstrated.

Keywords Anaerobic . Cationic polymers . Cheese
wastewater . Granulation . UASB reactor .Water upflow
velocity . Tracemetals

Abbreviations
COD Chemical oxygen demand
D1 Digester 1
D2 Digester 2
DAF Dissolved air flotation
EAg/AgCl Redox potential according to Ag/AgCl reference

electrode
EGSB Expanded granular sludge bed
FOG Fats, oil and grease
FOGCOD FOG expressed as COD equivalent
FOGSLR FOG sludge loading rate
GLSS Gas-liquid-solid separator
HRT Hydraulic retention time
HT Homogenisation (buffer) tank
IC Internal circulation

Responsible editor: Gerald Thouand

* Hervé Macarie
herve.macarie@ird.fr

1 Aix Marseille Univ, Univ Avignon, CNRS, IRD, IMBE,
Marseille, France

2 Faculté des Sciences St-Jérôme, Aix Marseille Université, Case 421,
Avenue Escadrille Normandie Niemen, 13397 Marseille Cedex
20, France

3 Depto Biotecnología, Universidad Autónoma
Metropolitana-Iztapalapa, Mexico City, Mexico

4 Lessafre, Buenos Aires, Argentina
5 National Research Council Canada, Royalmount Avenue, 6100,

Montréal, QC H4P 2R2, Canada

Environ Sci Pollut Res
DOI 10.1007/s11356-017-9818-3

http://orcid.org/0000-0002-8233-6215
mailto:herve.macarie@ird.fr
http://crossmark.crossref.org/dialog/?doi=10.1007/s11356-017-9818-3&domain=pdf


LCFA Long-chain fatty acids
OLRs Sludge organic loading rate
OLRv Volumetric organic loading rate
PW Pumping well
SRT Solid retention time
SVI Sludge volumetric index
TSS Total suspended solids
VFA Volatile fatty acids
VSS Volatile suspended solids
Vup Water upflow (superficial) velocity
UASB Upflow anaerobic sludge blanket

Introduction

Granulation of biomass is at the basis of the operation of the
most successful anaerobic systems (UASB, EGSB and IC
reactors) applied worldwide for wastewater treatment (van
Lier et al. 2015). Despite of decades of studies of the biomass
granulation process, it is still not fully understood and con-
trolled (McHugh et al. 2003; Abbasi and Abbasi 2012).
BDegranulation/lack of granulation^ is a problem that occurs
sometimes in this type of anaerobic systems resulting often in
heavy loss of biomass and poor treatment efficiencies or even
complete reactor failure (e.g. Clark 1988; Maat and Gorur
1990; Grootaerd et al. 1999; Ahn et al. 2001; McHugh et al.
2006; Borzacconi et al. 2008; Li et al. 2008; Sekiguchi et al.
2015).

The causes of granulation problems observed remain un-
certain in most cases. Nevertheless, the information available
in the literature suggests that they can be related to nutritional
or non-nutritional factors such as

1. A deficiency or excess of somemacronutrients (N, P, S) or
micronutrients (Fe, Ni, Co,Mo, Ca, Al, Na, K, Se,W) that
affect sludge growth, granule stability, or may cause their
mineralisation—i.e. replacement of active biomass by in-
organic precipitates (Guiot et al. 1988; Grotenhuis et al.
1991; Alphenaar et al. 1993; ElMamouni et al. 1995; Kim
et al. 2004; Jeison et al. 2008; Speece 2008; Zandvoort
et al. 2006, Mañas et al. 2012).

2. A high concentration of proteins, ammonium, phosphate,
sulphate or sulphide (Vanderhaegen et al. 1992; Thaveesri
et al. 1994; Kobayashi et al. 2015).

3. A conversion of substrates to volatile fatty acids higher
than 40% of COD in the buffer tank since most VFA are
poor growth inducers due to their low energetic content
(Vanderhaegen et al. 1992).

4. A high concentration of fats (long-chain fatty acids or
triglycerides) that adsorb to the biomass inducing its flo-
tation and possibly granule disintegration (Amaral et al.
2004; Chipasa and Medrzycka 2006).

5. The presence of toxic compounds such as those brought
by the disinfectants and cleansing agents which may in-
duce cell lysis and deteriorate granule strength (Costa
et al. 2007, 2013; Zitomer et al. 2007).

6. Awastewater liquid surface tension where granule forma-
tion is thermodynamically difficult if not impossible, or
selects for granules with a hydrophobic external layer
allowing biogas bubble adherence and leading to sludge
washout (Thaveersi et al. 1995).

7. BWater and gas^ superficial velocities within the reactors
below or over the optimal ranges (e.g. 0.5–2 m/h for wa-
ter) known to favour cell adhesion (i.e. the only way for
cells to resist washout in these upflow systems), but also
to avoid excessive erosion of the resulting microbial par-
ticles (Arcand et al. 1994; O’Flaherty et al. 1997; Bhunia
and Ghangrekar 2008).

Degranulation was identified at the anaerobic wastewater
treatment plant of a cheese factory near the city of Queretaro
in Mexico. During the 33rd and 34th months of the reactor
operation, a close inspection of the plant was performed in
order to determine if some of the factors (1, 2, 3, 4 and 7)
listed above were involved. In parallel to this investigation, an
artificial granulation of the biomass was attempted by dosing
the reactors with a high molecular weight cationic polymer.
This endeavour was based on the excellent results of enhanced
granulation obtained at lab scale by Cail and Barford as early
as 1985 and reproduced since then with success regularly in
the literature with different lab-scale anaerobic systems,
wastewaters and polymers (e.g. El Mamouni et al. 1998;
Wang et al. 2005; Ariyavongvivat et al. 2015). The results of
these surveys are the object of the present paper.

Material and methods

Description of the anaerobic treatment plant

The cheese factory where the treatment plant is operating gen-
erates 130 to 172 m3/d of wastewater resulting mainly from
washing operations involving detergents (caustic soda or
phosphoric acid based) and disinfectants (sodium hypochlo-
rite, peracetic acid, hydrogen peroxide, iodine) and for a
smaller part (~12 m3/d) from the staff toilets and showers.
Whey is normally commercialised. Occasionally however,
when it acidifies and cannot be sold, it is also discharged into
the sewers. In order to comply with discharge limits, the
cheese factory constructed a wastewater treatment plant
consisting of a physicochemical pre-treatment step based on
dissolved air flotation to remove FOG, phosphate and
suspended solids followed by a biological secondary step with
two anaerobic reactors (D1 and D2) to remove dissolved COD
(Fig. 1). In more detail, within this scheme, the process

Environ Sci Pollut Res



wastewater coming from the factory passed first by a grease
trap to remove the easily separable FOG in order to avoid their
accumulation within the feeding pipes, then by an agitated
homogenisation tank with 12-h hydraulic retention time to
buffer pH and COD variations and finally by a DAF where
aluminium sulphate and an anionic polyacrylamide polymer
(Hexafloc AD40 from Technics International) were added to
flocculate the FOG and TSS. Caustic soda was also added at
this step in order to maintain an optimum pH for the floccu-
lation. The DAF-pre-treated effluent was directed towards a
pumping well where it was mixed with the sanitary

wastewater previously treated in septic tanks in order to hy-
drolyse faecal material. The flow rate coming from the
pumping well was then divided equally between the two di-
gesters. These digesters corresponded to identical pre-existing
circular and covered tanks (Fig. 1c) with a conic base and a
working volume of 60 m3 each. They were both equipped
with a four-exit submerged feeding box located at the bottom
of the vessels in order to distribute the wastewater in an
upflow mode as homogenously as possible within the sludge
bed. At the start of the study, no gas-liquid-solid separator
device was installed at the top of the reactors. Each of them

a

DAF

HT

Digesters

Digester 1Digester 2

Circular
weir

GLSS

Wastewater
feeding box

cb

ed

Factory park watering

Settler

Cheese

wastewater

Homogenization Tank

(HRT = 12 h)

Dissolved Air Flotation unit 

(HRT = 30 min)

Grease

trap

Septic tanks

Wastewater 

from staff 

toilets & 

showers

NaOH Al2(SO4)3 Hexafloc AD40

Pumping

Well

(HRT = 15 min)

Digester 1Digester 2

Settler

Fig. 1 a Block process flow
diagram of the cheese factory
wastewater treatment plant. b
General view of the plant with the
homogenisation tank in the front,
the DAF system in the back right
side and the two circular covered
digesters before remodelling in
the back left side. View of the
digesters c before remodelling
and d after remodelling. e
Detailed view of one of the
digesters and of the wastewater
feeding system (distribution box
and pipes) after remodelling

Environ Sci Pollut Res



had also only one single point exit of the treated water that was
connected to a box intended to operate as settlers and retain
part of the TSS carried with the water but without recycling
to the digesters. The wastewater treated in this way was
used for the watering of a plot of 5 ha, property of the
company. Thanks to the homogenisation tank, the waste-
water treatment plant could operate 365 days per year and
24 h a day.

Analytical procedures

All measurements were performed on 24-h composite wa-
ter samples. COD (closed reflux colorimetric method,
5220D), TSS and VSS (methods 2540D and 2540E), pH
(method 4500-H+), temperature (method 2550), FOG
(Soxhlet extraction, method 5520 D) and SO4

2− (turbidi-
metric method 4500-SO4

2− E) were determined according
to Standard Methods (1995). Soluble COD was deter-
mined after filtration on a Whatman GF/A glass fibber
membrane with porosity of 1.6 μm. The concentrations
of total nitrogen (including nitrate and nitrite), total phos-
phorus and ortho-phosphate were obtained, respectively,
with the Hach test N tube methods #10022, #10013 and
#8048. Trace metals and cations were analysed with a
PerkinElmer 500 IC plasma according to the instructions
of the manufacturer. The samples for plasma analysis
were prepared by microwave digestion according to EPA
method 3015 for the water samples and EPA method 3051
for the sludge. Biogas CH4 and VFA in wastewater were
measured according to Celis-García et al. (2007). The
particle size distribution of the reactors’ sludge was deter-
mined by manual humid sieving as described by Laguna
et al. (1999) and the sludge redox potential recorded as
indicated by Macarie and Guyot (1995). The SVI was
measured (method 2710 D) following Standard Methods
(1995) except for lab-scale reactors for which the adapta-
tion explained by Guyot et al. (1990) was applied.

Sludge methanogenic activity

The methanogenic activity of the sludge was determined with
serum bottles of 100 mL filled under N2 with a mixture of PW
wastewater and sludge to have a COD/VSS ratio of 1 and a
VSS concentration between 3 and 5 g/L. The bottles were
incubated at 35 °C with shaking, and their gas phase was
regularly sampled in order to follow the CH4 concentration.
The specific activity was determined from the slope of the
linear phase of methane production divided by the amount
of VSS in the bottle. Methane was later converted to COD
considering that 15.625 mmol of CH4 is produced per g of
COD degraded.

Polymer addition

The cationic polymer Percol 763 (Allied Colloids Inc., USA)
used for the artificial granulation attempt as well as its discon-
tinuous dosage to the reactors whilst they are in operation
were selected based on the work of El-Mamouni et al.
(1998). Percol 763 presents the advantage of a flocculation
capacity minimally affected by pH in the range 2 to 10. The
dosage, necessary to obtain an optimal sludge flocculation,
was pre-determined through jar tests and was found at 1 mg/
g TSS. The absence of toxicity at this concentration for the
reactors’ biomass was also verified. The polymer was added
seven times to the cheese factory reactor D2 in the form of a
0.25 or 0.5% (w/v) solution in tap water. The solution was
dosed at different points of the plant and the dosage was ad-
justed from 0.12 to 1mg polymer/g TSS (Table 1). Reactor D1
was initially used as control but received the final two doses of
Percol 763. Originally, the dosage frequency was to be deter-
mined on the amount of TSS at the exit of the reactor. In
reality, each polymer dosage was separated by 3 to 8 days.

Results and discussion

Full-scale reactor start-up, detection of the granulation
problem, consequences and first tentative corrective
actions

The two full-scale digesters were inoculated with the granular
sludge of an anaerobic lagoon treating the wastewater of an-
other cheese factory (Monroy et al. 1995). When wastewater
was introduced, the size of the granules started to decrease.

Table 1 Frequency and conditions of dosage of Percol 763 to the
industrial reactors

Day of
operation

Place of
dosage

Polymer
solution
concentration

Duration
of dosage

Polymer dose

Reactor
D1

Reactor
D2

% (w/v) mg Percol 763/g
sludge TSS

974 Reactor top 0.25 3 min – 0.24

978 Reactor top 0.5 3 min – 0.23

986 Distribution
box

0.25 7.5 h – 1.00

992 Pumping
well

0.25 7 h – 0.27

998 Pumping
well

0.25 1.25 h – 0.10

1002 Pumping
well

0.25 1.5 h 0.25 0.37

1008 Pumping
well

0.25 1 h 0.28 0.12

Environ Sci Pollut Res



The smaller particles were washed out of the reactors resulting
in a heavy loss of biomass (effluent TSS > 200 mg/L). As a
result, 19 months after the start-up, almost half of the initial
sludge mass had been lost and 54 to 63% of the VSS still
present in the digesters corresponded to particles smaller than
0.59 mm (Fig. 2; see values for day 597). The sludge organic
loading rate had also reached values as high as 2–3 kg COD/
kg VSS d whilst the sludge methanogenic specific activity
was only 0.07–0.11 kg COD/kg VSS d. The SRT was less
than 12–22 days. As a consequence, the reactors never